

**TECTUM ACOUSTICAL PERFORMANCE**

**SOUND ABSORPTION COEFFICIENTS**

	125	250	500	1000	2000	4000	NRC	MOUNTING	TEST REPORT
<b>FABRI-TOUGH WALL PANELS</b>									
Panel Type									
1"	.05	.16	.30	.57	.94	.70	.50	A	RAL - A87 - 279
1"	.13	.19	.45	.86	.80	.84	.60	D-20	RAL - A87 - 281
1"	.30	.77	1.11	.98	.79	.95	.90	D-40	RAL - A87 - 280
<b>FINALÉ FABRI-TOUGH WALL PANELS</b>									
Panel Type									
1"	.33	.59	.90	.98	.85	.93	.85	A	A120036

Please click on the test number to view or download the actual test.